TR/\ILFX

@

l)\ S
5
"l‘z‘;sﬁf/ '

.1‘\

fuurt

\\\33

Rear Fender Flare
JO52RF

2007 -

Current:

Jeep Wrangler JK

XX

N
TO AVOID BEING SCRATCHED, PLEASE PROTECT THE SURFACE OF
THE FENDER FLARE CAREFULLY.

.

REMOVE CONTENTS FROM BOX. VERIFY ALL PARTS ARE PRESENT.

J

READ INSTRUCTIONS CAREFULLY BEFORE STARTING INSTALLATION.

J

.

Drilling Not ]

Cutting Not
60-180 min ] [ Required ] [ Required

¢

PLEASE USE SAFETY GLASSES & ENSURE TO BLOCK VEHICLE
MOVEMENT DURING INSTALLATION PROCESS

HARDWARE PARTS LIST
Qty Part Description Qty Part Description
4 M8x50 Outer Hex Bolts 10 |M6x50 Outer Hex Bolts
10 |[M6x20x2 Flat Washer 4 M8x24x2 Flat Washer
10 |M6 Rivet nuts 4 M8 Hexagon flange nuts

1.

INSTRUCTION PROCEDURE

Please check the Hardware counts as per the list above.



https://www.carid.com/trailfx/

Use the below hardware parts to install Use the below hardware parts to install

fender flare fender flare
e 5xM6 Rivet nuts e  2xM8x50 Outer Hex Bolts
o M6 Rivet nuts into the hole in the car. e 2xM8x24x2 Flat Washer
e 5xM6x5 Outer Hex Bolts e 2xM8 Hexagon flange nuts

e 5xM6x20x2 Flat Washer.

e 5 oLy

3 \
Install bolts and nuts on the corresponding hole. Install bolts and nuts on the corresponding hole.

Installation completed

PRODUCT CARE

1. Periodically check the product to ensure all fasteners are tight and components are intact.

2. Regular waxing is recommended to protect the finish of the product.

3. Use ONLY Non-Abrasive automotive wax. Use of any soap, polish or wax that contains an abrasive is detrimental and Can scratch

the finish leading to corrosion.

FAQ’s
1. Products are thumping / rattling after installation.
Please ensure that all required mounting brackets / hardware’s are installed & tighten correctly.

2. Missing / Excess Hardware.

Recheck hardware count as per the part list.

Find out more about fender flares we have.



https://www.carid.com/fender-flares.html



